SARG 72/84 Sweep Action Rock Grapple
Parts List for SARG 72 and SARG 84 sweep action rock grapple from Worksaver
Ref. No Part No. Description No. Req'd
1 812121 Main Frame (SARG-72) 1
  812163 Main Frame (SARG-84) 1
3 812132 RH Rear Clamp Weldment (SARG-72) 1
  812168 RH Rear Clamp Weldment (SARG-84) 1
4 812141 LH Rear Clamp Weldment (SARG-72) 1
  812171 LH Rear Clamp Weldment (SARG-84) 1
5 812142 RH Rake Weldment (SARG-72) 1
  812172 RH Rake Weldment (SARG-84) 1
6 812150 LH Rake Weldment (SARG-72) 1
  812175 LH Rake Weldment (SARG-84) 1
7 812151 Bolted Stub End 2
8 812154 Spring Shaft Weldment 2
9 812161 Spring 2
10 2504275 Hydraulic Cylinder 2 x 14 2
11 2504121 Cotter Pin 3/16" x 1-1/2" 4
12 812157 Side Plate, Bolt-On (SARG-72 / SARG-84) 2
14 2503145 Bolt 1/2"-13NC x 1-1/2" Hex Head Gr. 5 8
15 2502002 Washer 1/2" Spring Lock 8
16 2500003 Nut 1/2"-13NC Full Hex 8
17 2505790 Grommet 1
18 811785 Plate, Short Grommet Cover 1
19 812149 Cover Plate w/Fitting Holes 1
20 2503356 Screw, Thread Cutting 5/16"-18 x 3/4" Slotted Hex Head 4
21 2505035 Spring Bushing 1.25 x 1.00 x 1.00 8
22 2505034 Spring Bushing 1.25 x 1.00 x 0.63 4
23 2503310 Bolt 1"-8NC x 5" Hex Head Gr. 5 2
24 2503259 Bolt 1"-8NC x 8" Hex Head Gr. 5 1
25 2500045 Nut 1"-8NC Nylock Hex 5
26 2504049 Drive Zerk 5/16" 12
27 2503175 Bolt 5/8"-11NC x 1-3/4" Hex Head Gr. 5 6
28 2500094 Nut 5/8"-11NC Toplock Hex Gr. 5 6
29 2505047 Spring Bushing 2.00 x 1.75 x 2.00 4
30 2501001 Washer 1" Flat 12
31 2503254 Bolt 3/4"-10NC x 4-1/2" Hex Head Gr. 5 2
32 2500037 Nut 3/4"-10NC Nylock Hex 2